SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512-01B

FR1 n7 / 15MHz / DFT-s-OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

)
Spectrum o= | Spe 1 I v
Ref Level 30.00 dBm  Offset 10.86 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.86 dB Mode Auto Sweep
S6L Caunt 100/100 SGL Count 100/100
@1 AvgPwr @1 AvaPwr
20 dem ﬂ 20 dey ﬂ
10 dBm H 10d I
0dB ’ \ 0 demr l
-10 dBm P \ -10 der ‘
-20 dém l \ -20 dB ]
-30 dBm : \L -30d J
-40 dBm 40 dem i
. ach TS w W w bk
bt i M -50 dBm |
T WO AR s b
-60 dBm -60 dB
Start 2.475 GHz 6003 pts Stop 2.515 GHz Start 2.555 GHz 6003 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |__PoweraAbs |  atimit | Range Low |  Range Up RBW | Frequency |__Power Abs ALimit
2.475GHz | 2.499 GHz | 1.000 MHz 2.49897 GHz -24.35 dBm -200.00 dB 2,555 GHz 2.570 GHz 100.000 kHz 2,56950 GHz 20.00 deém -200.00 d&
2.499 GHz | 2.500 GHz | 300.000 kHz 2.50000 GHz -5.27 dém -200.00 d& 2,570 GHz 2,571 GHz 300.000 kHz 2,57002 GHz -12.16 dém -200.00 d&
2,500 GHz 2.515 GHz 100.000 kHz 2,50049 GHz 19,58 dBm -200.00 dB 2.571 GHz 2,505 GHz 1.000 MHz | 2,57108 GHz | -28.40 dBm -200.00 dB
I X
Date: Date: 18.MAR.2021 1B8:00:04

Channel Power -18.11dBm < -13dBm (Pass)

Channel Power -22.15dBm < -13dBm (Pass)

Date: 18.MAR.2021 15:

05:57

] )
Spectrum =1 Spect 1 v
Ref Level 20.00 dBm  Offset 10.86 d8 @ RBW 3 kHz Ref Level 30.00 dém  Offset 10.86 d& & RBW 3 kHz
Att 35de @ SWT  500ms @ VBW 10kHz Mode Auto FFT Att 35dB @ SWT  S00ms @ VBW 10kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ LRm AvgPwr @ LRm AvgPwr
M1[1] 25.20 dBm)|
2.569845000 GHz|
20 dem: 20 dém
10 df
-10d
| -20 dém
[N hhh EJLJL i
IARATRRAR | N w3 Y
40 dem:
s0d
] AN AANAN
-60 dem:
CF 2.49985 GHz 691 pts Span 610.0 kHz || CF 2.57015 GHz 691 pts Span 610.0 kHz
hannel Power hannel Power
Bandwidth 300.00 kHz Power -18.11 dBm Tx Total -18.11 dBm Bandwidth 300.00 kHz Power -22.15 dBm Tx Total -22.15 dBm
1 ]

1 Il ] annn

Date: 18.MAR.2021

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : An2-32 of 54



seamancas. FCC RADIO TEST REPORT

Report No. : FG082512-01B

Lowest Band Edge / Full RB Highest Band Edge / Full RB
o
Spectrum Spectrum v
Ref Level 30.00 dBm  Offset 10.86 d& Mode Auto Sweep Ref Level 30,00 dBm Offset 10.86 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit ¢heck | SPURIGHE GlinEARS_ Paks
20 ﬂlﬁli';‘“‘" BPURIOUS_LINE_ABS 20 dIBH‘.‘P SPURIOUS_LINE_ABS. PALBS
10 dBm 10 dBm
ode Flati B "-vw\An-\‘ Tl LY
-10 dem ‘
SPURIOUS_LINE_ABS 1
-20 dem
i |
-30 dBm ﬁf‘-""f M i m\
40 dBm Poacatie. A bW
T, _pon]
M“"A\.—W
- -50 dem
=60 cBm; -60 dem:
Start 2.475 GHz 6003 pts Stop 2.515 GHz ||| Start 2.555 GHz 6003 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow |  Rangeup | RBW | Frequency | Powerabs | Alimit |
2.475 GHz 2.499 GHz 1.000 MHz 249766 GHz -25.75 dém -12.75 d8 2.555 GHz 2.570 GHz 100.000 kHz 2.55656 GHz 3.03 dBm -26.97 dB
2.499 GHz 2.500 GHz 300.000 kHz 2.50000 GHz -26.32 dém -13.32 d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57059 GHz -31.91 dBm -18.91 dB
2.500 GHz 2.515 GHz 100,000 kHz 2.50156 GHz 2.86 dBm -27.14 dB 5571 CHz 5505 CHe 1,000 MHz 5 57164 GHz ~25.22 dBm S TREYT)
Y
Il [| o
Date MAR. 202 1 52:04
TEL : 886-3-327-3456 Page Number : An2-33 of 54
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512-01B

FR1 n7 / 15MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum

Spectrum I

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.86 dB Mode Auto Sweep

Ref Level 20.00 d8m
SGL Count 1007100

Offset 10,86 d& Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
20 dBm 20 dém ﬂ
10d ﬂ 10d8 “
0de Jﬂl 0 dBm H
-10d8m ' 1 -10 dBm ! ‘
-20 dam l -20 dBm ‘ \.
k -30 dBm “
-40 dBm L -40 dBm {
L ol s iy .
| 50 dBm *
2 U Y R
60 dB ~60 dBm
Start 2,475 GHz 6003 pts Stop 2.515 GHz | || Start 2.555 GHz 6003 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW Frequency | __Powerabs |  Atimit | Range Low | _ Range Up RBW Frequency |___Power Abs ALimit
2.475 GHz 2.499 GHz | 1.000 MHz 2.49881 GHz -31.73 dém -200.00 d& 2,555 GHz 2,570 GHz 100.000 kHz 2,56952 GHz 20.05 dem -200.00 dB
2.499 GHz 2.500 GHz | 300.000 kHz 2.49997 GHz -10.66 dBm -200.00 dB 2,570 GHz 2,571 GHz 300.000 kHz 2.57002 GHz -10.42 dBém -200.00 d&
2,500 GHz 2.515 GHz 100.000 kHz 2.50051 GHz 20.16 dBm -200.00 d& 2,571 GHz T 2.505 GHz 1.000 MHz 2,57111 GHz [ -27.65 dBm -200.00 d&
i r — —
Date: 18.MAR.2021 17:54:54 Date: 18.MAR.2021 17:

Channel Power -20.06dBm < -13dBm (Pass)

Channel Power -20.46dBm < -13dBm (Pass)

Spectrum = Spectrum v
Ref Level 30,00 dBm  Offset 10.86 dB & RBW 3 kHz Ref Level 30.00 dgm  Offset 10.86 d& & RBW 3 kHz
Att 35de @ SWT  S00ms & VBW 10 kHz Mode Auto FFT Att 35de @ SWT  S00ms @ VBW 10kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ 1Rm AvgPwr @ 1Rm AvgPwr
M1[1] 29.18 dBm|
2.569845000 GHz|
20 dem- 20 dBm
10 dBm 10 dB
0 dBm 0 dBm:
-10 dem -10 dBm
-20 dam -20 dBm.
[APATAL A
TRTACA i i bl A e
40 dBm.
-50 dBr
AN A prra ]
-60 dBm.
GF 2.49985 GHz 591 pts Span 610.0 kHz ||| CF 2.57015 GHz 691 pts Span 610.0 kHz
hannel Power [channel Power
Bandwidth 300.00 kHz Power -20.06 dBm Tx Total -20.06 dBm Bandwidth 300,00 kHz Power -20.46 dBm Tx Total -20.46 dBm
) J i ] )

Date: 18.MAR.2021

Date: 18.MAR.2021 15:31:40

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : An2-34 of 54



seamancas. FCC RADIO TEST REPORT

Report No. : FG082512-01B

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 10.86 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

offset 10.86 dB

Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck | SPURIGIECHNEKARS paks
1 b s s Line _$PURIOUS_LINE_ABS PASS
20 ghine —pPURIOUS_LINE_ABS 20 dbih
10 dem 10 dBm:
0 dB P e LN N N SR VTN ; e,
-10 dBm 10 dBm \
SPURIOUS_LINE_ABS }
-20 dBm 20 dBm
-30 dBm IWM#J‘ -30 dBm \ H "‘“-“,.
.M \“ B M
-40 dem -
]
MW%
-50 dem
-60 dBm
Start 2.475 GHz 6003 pts stop 2.515 GHz |||l 'start 2.555 GHz 6003 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | RangeUp | RBW | Frequency | Powerabs | alimit |
2.475 GHz 2.499 GHz 1.000 MHz 2,49880 GHz -25.93 d&m -12.93 d& 2,555 GHz 2.570 GHz 100.000 kHz 2.56164 GHz 2.57 dBm -27.03 dB
2.499 GHz 2.500 GHz 300.000 kHz 2.50000 GHz -26.41 dBm -13.41 dB 2.570 GHz 2.571 GHz 300.000 kHz 2.57021 GHz -29.12 dBm -16.12 dB
2,500 GHz 2.515 GHz 100,000 kHz 2,50471 GHz 32,26 dBm -26.74 dB 2.571 GHz 2,695 GHz 1,000 MHz 2.67102 GHz -25.62 dBm ~12.62 db
)
) (| P

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 An2-35 of 54



seanran as. FCC RADIO TEST REPORT

Report No. : FG082512-01B

FR1 n7/15MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

)
Spectrum o= | Spe 1 I v
Ref Level 30.00 dBm  Offset 10.86 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.86 dB Mode Auto Sweep
S6L Caunt 100/100 SGL Count 100/100
@1 AvgPwr @1 AvaPwr
20 dem 20 dey ﬂ
10 dBm ) 10d H
l 0 demr ”
-10 dBm y k -10 dem: ; ‘
-20 dBm \ 50 de ’
-30 dBm | k 30d JJ
-40 dam ) 40 dam | i
‘ T MI S TR AT
S M 50 dem (
PP .
-60 dBm "60 db
Start 2.475 GHz 6003 pts Stop 2.515 GHz Start 2.555 GHz 6003 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |__PoweraAbs |  atimit | Range Low |  Range Up RBW | Frequency |__Power Abs ALimit
2.475GHz | 2.499 GHz | 1.000 MHz 2.49869 GHz -25.70 dBm -200.00 dB 2,555 GHz 2.570 GHz 100.000 kHz 2,56955 GHz 19.72 dém -200.00 d&
2.499 GHz | 2.500 GHz | 300.000 kHz 249998 GHz -11.86 dBm -200.00 d& 2,570 GHz 2,571 GHz 300.000 kHz 2,57001 GHz -11.42 dém -200.00 d&
2,500 GHz 2.515 GHz 100.000 kHz 2,50047 GHz 15.24 dBm -200.00 dB 2.571 GHz 2,505 GHz 1.000 MHz | 2,57100 GHz | -24.09 dBm -200.00 dB
I X
Date: 12 Date: 18.MAR.2021 17:59:18

Channel Power -19.39dBm < -13dBm (Pass)

Channel Power -20.02dBm < -13dBm (Pass)

Spectrum =1 Spect 1 v
Ref Level 20.00 dBm  Offset 10.86 d2 @ RBW 3 kHz Ref Level 30.00 dém  Offset 10.86 d8 & RBW 3 kHz
Att 35dB @ SWT 500 ms @ VBW 10 kHz Mode suto FFT Att 35de @ SWT  S00ms @ VBW 10 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ LRm AvgPwr @ LRm AvgPwr
M1[1] 30.92 dBm)|
2.569845000 GHZ]
20 dBm: 20 dem
10d
-10d
-20 dém
] Jlrﬁ/']ntfjl Mot {1 oy
vy T
-40 dBm
s0d
b e e
-50 dBm
CF 2.49985 GHz 691 pts Span 610.0 kHz CF 2.57015 GHz 691 pts Span 610.0 kHz
hannel Povier hannol Povier
Bandwidth 300.00 kHz Power -19.39 dBm Tx Total -19.39 dBm Bandwidth 300.00 kHz Power -20.02 dBm Tx Total -20.02 dBm

1 J

18.MAR. 2021

Date: 15:12:32

1 Il ] annn

18.MAR.2021

Date:

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : An2-36 of 54



seamancas. FCC RADIO TEST REPORT

Report No. : FG082512-01B

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.86 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.86 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck | SPURIGIECHNEKARS paks
1 b s s Line _$PURIOUS_LINE_ABS PASS
20 ghine —pPURIOUS_LINE_ABS 20 dbih
10 dBm 10 dém
0 de s D b, A fha” v} ‘s-n‘
-10 dBm [ |
SPURIOUS_LINE_ABS }
-20 dBm \
-30 dBm M 1 w
-40 dBm ———— g
W M
dém -50 dem
-60 dBm -60 dem
Start 2.475 GHz 6003 pts stop 2.515 GHz |||l 'start 2.555 GHz 6003 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | RangeUp | RBW | Frequency | Powerabs | alimit |
2.475 GHz 2.499 GHz 1.000 MHz 2,49789 GHz -28.42 dBm -15.42 d8 2,555 GHz 2.570 GHz 100.000 kHz 2.56030 GHz 2.08 dBm -27.92 db
2.499 GHz 2.500 GHz 300.000 kHz 2.49998 GHz -26.01 dém -16.01 d8 2.570 GHz 2.571 GHz 300.000 kHz 2.57018 GHz -31.56 dBm -19.56 dB
2,500 GHz 2.515 GHz 100,000 kHz 2,50157 GHz 2,54 dBm -27.45 dB 2.571 GHz 2,695 GHz 1,000 MHz 2.67107 GHz ~27.75 dBm -14.75 de
)
) (| P
Date MAR. 202 1 51:20 a

B:01:10

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : An2-37 of 54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512-01B

FR1 n7/15MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum

Spe 1 I

Ref Level 20.00 dém  Offset 10.86 dB
SGL Count 1007100

Mode Auto Sweep

Ref Level 30.00 dém
SGL Count 100/100

offset 10.86 dB Mode Auto Sweep

@1 AvaPwr @1 AvaPwr

20 dBm 20d8 ﬂ

10 dBm \ 10d l

0dB \ 0 demr l

-10 dBm y l -10 der i

-20 deém ! \ -20 dB JJ \

-30 dBm 1‘ 30d ‘

-40 dBm 40 dem

il HMMM M
o N TR I S o | , T U WAV TSP T P
U TV || e | LJLW

-60 dBm -60 dB

Start 2.475 GHz 6003 pts Stop 2.515 GHz Start 2.555 GHz 6003 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | RangeUp | RBW 1 Frequency |__PoweraAbs |  atimit | Range Low |  Range Up RBW | Frequency |__Power Abs ALimit
2.475GHz | 2.499 GHz | 1.000 MHz 2.49899 GHz -32.26 dBm -200.00 dB 2,555 GHz 2.570 GHz 100.000 kHz 2,56952 GHz 18,56 dim -200.00 d&
2.499 GHz | 2.500 GHz | 300,000 kHz 2.49998 GHz -10.26 dém -200.00 d& 2.570 GHz 2.571 GHz 300.000 kkiz 2,57002 GHz -12.77 dém -200.00 d&
2,500 GHz 2.515 GHz 100.000 kHz 2,50050 GHz 18.95 dBm -200.00 dB 2.571 GHz 5.595 GHz 1.000 MHz | 2,57127 GHz | -31.08 dBm -200.00 dB
I X
Date: 18.MAR.2021 17:58:55

Channel Power -23.03dBm < -13dBm (Pass)

Channel Power -21.44dBm < -13dBm (Pass)

Spectrum =1 Spect 1 v
Ref Level 20.00 dBm  Offset 10.86 d2 @ RBW 3 kHz Ref Level 30.00 dém  Offset 10.86 d8 & RBW 3 kHz
Att 35dB & SWT  S00ms & VBW 10kHz Mode Auto FFT Att 35dB @ SWT S00ms @ VBW 10kHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@ LRm AvgPwr @ 1Rm AvgPwr
M1[1] 29.52 dBm)|
2.569845000 GHz|
20 dem: 20 dam
10 df
-10d
-20 dem:
N—| | Yryoee
40 dem:
s0d
L mmnrnnt AL UAA AP
-60 dem:
CF 2.49985 GHz 691 pts Span 610.0 kHz CF 2.57015 GHz 691 pts Span 610.0 kHz
hannel Power hannel Power
Bandwidth 300.00 kHz Power -23.03 dBm Tx Total -23.03 dBm Bandwidth 300.00 kHz Power -21.44 dBm Tx Total -21.44 dBm

1 J

18.MAR. 2021

Date: 15:14:22

1 Il ] annn

Date:

18.MAR.2021 15:25:04

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : An2-38 of 54



seamancas. FCC RADIO TEST REPORT

Report No. : FG082512-01B

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 10.86 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.86 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck | SPURIGIECHNEKARS paks
1 b s s Line _$PURIOUS_LINE_ABS PASS
20 ghine —pPURIOUS_LINE_ABS 20 dbih
10 dem 10 dBm:
0de . A s —— b - \
-10 dBm r 10 dBm \
SPURIOUS_LINE_ABS | \
20 dBm 1 20 dBm \
-30 dBm | \‘ -30 dBm ‘l\ M
40 dBm 11& ey
o "'M___M
-50 dem
-60 dBm
Start 2.475 GHz 6003 pts Stop 2.515 GHz Start 2.555 GHz 6003 pts S“’.Lw
Spurious Emissions Spurious Emissions
Rangelow | Range Up RBW | Freguency | Powerabs |  atimit Rangelow | RangeUp | RBW | Frequency | Powerabs | alimit |
2,475 GHz 2.499 GHz 1.000 MHz 2,49892 GHz -30.48 dBm -17.48 dé 2,555 GHz 2.570 GHz 100.000 kHz 2.56731 GHz 2.14 dBm -27.86 db
2.499 GHz 2.500 GHz 300.000 kHz 2.49999 GHz -27.50 dBm -14.50 d& 2.570 GHz 2.571 GHz 300.000 kHz 2.57006 GHz -33.70 dBm -20.70 dB
2,500 GHz 2.515 GHz 100,000 kHz 2,51359 GHz 1.98 dém -28.02 dB 2.571 GHz 2,695 GHz 1,000 MHz 2.57114 GHz -31.34 dBm -18.34 db
)
) (| P
Date MAR. 202 1 51:0 18

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 An2-39 of 54



seamancas. FCC RADIO TEST REPORT

Report No. : FG082512-01B

FR1 n7 / 15MHz / DFT-s-OFDM / 256 QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectru :%:' Spectrum
Ref Level 30.00 dBm  Offset 10.66 dB Mode Auto Sweep Ref Level 30,00 dém  Offset 10.86 dB Mode Auto Sweep
5L Caunt 1007100 SGL Count 100100
@1 AvgPwr [@1 avoPwr
Limit Fheck PAES | SPURIGIECHNEKARS Pabs
¥ . . : Line _§PURIOUS_LINE_ABS PAB:
0 ng;ﬁw PURIOUS_| INE_ABS 20 dbime i
10 dem ﬂ 10 dBm: ﬂ
b db | \ 0 dem \
-10 dBm i -10 dBm. | P
SPURIOUS_LINE_ABS | K N’ l
-20 dBm T -20 dBm f \
-30 dBm th ﬁ -30 dBm #
-40 dgm A, " 40 dem | i
I umr =y HWM ” ﬂﬂ l"‘Jr TR IO VU P
- F 0 dem
.« U ]
YT T P LA«MW bt
-60 dBm -60 dem
Start 2.475 GHz 6003 pts stop 2.515 GHz |||l 'start 2.555 GHz 6003 pts Stop 2.595 GHz
Spurious EmissiuT; | | | | Spurious Emissions
Range Low Range Up RBW Frequency Power Abs ALimit Rangelow | Rangeup RBW | Frequency | Powerabs | ALimit
2.475 GHz 2.499 GHz 1.000 MHz 2,49889 GHz -29.60 d&m -16.60 dé 2,555 GHz 2.570 GHz 100.000 kHz 2.56949 GHz 17.22 dBm -12.78 dB
2,459 GHz 2.500 GHz 300,000 kHz 2.49959 GHz -13.04 dBm -0.04 dB 2.570 GHz 2,571 GHz 200,000 kHz 2.57001 GHz -14.30 dBm -1.30 dB
2,500 GHz 2.515 GHz 100,000 kHz 2.50044 GHz 16.82 dBm -13.18 dB 2.671 GHz 2,695 GHz 1,000 MHz 2.57163 GHz -33.89 dBm -20.89 dB
T
) i )

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectru

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.86 dB Mode Auto Sweep

Spectrum

Ref Level 20,00 dém Offset 10.86 db
SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr @1 AvgPwr
Limit Gheck PAES | SPURIGNE CHNEKABS paBs
Line $PURIOUS LINE ABS pAkS Line _§PURIOUS_LINE_ABS PABS
20 dbm 20 dém
10 dBm 10 dBm
de T T
0 ST ey ; % ] AR e v ~\
-10 dam 10 dem
SPURIOUS_LINE_ABS \
-20 dBm 20 dem L
-30 dBm 30 dBm '|
e aid \ I it
-40 dem — i [ S
| rormnsanur e I, e S N
m -50 dBm
-60 dBm -60 dBm
Start 2,475 GHz 5003 pts Stop 2.515 GHz ||| start 2.555 GHz 6003 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |__Ppowerabs |  auimit | Rangelow | Rangeup RBW | Fraquency | Pawerabs |  aLimit
2.475 GHz 2.499 GHz 1.000 MHz 2.49796 GHz -34.63 dém -21.63 d& 2.555 GHz 2.570 GHz 100.000 kHz 2.55935 GHz -0.36 dBm -30.36 dB
2.499 GHz 2.500 GHz 300.000 kHz 2.49933 GHz -29.42 dBm -16.42 dB 5 570 GH= 2571 GHz 200,000 kHz 257035 GH= 30,52 dbm 26,55 dB
2.500 GHz 2.515 GHz 100.000 kHz 2.51215 GHz -0.16 dém -30.16 dB 2.571 GHz 2.695 GH2 1,000 MHz 2.57157 GHz -35.45 dbm 2245 db
Y
)i i )

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : An2-40 of 54



seamancas. FCC RADIO TEST REPORT

Report No. : FG082512-01B

FR1 n7/15MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Spectrum

o . o
= Sp m =
Ref Level 30.00 dém  Offset 10.86 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.86 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHIE GHEEKARS_ paks
Line _$PURIOUS INE_ABS PABES Line _$PURIOUS_LINE_ABS PABS
20 dém 20 d&m
10 dém 10 dem
b B
0 T o -\ L al vl
-10 dBm 10 dem |
SPURIOUS_LINE_ABS \ I
20 dem 20 dBm L
-30 dBm ‘/,,d"‘“#, 30 dBm uk e,
T i \\\.,
40 dBm ——— 40 dBm i
50 dem
50 derm
Start 2.475 GHz 6003 pts Stop 2.515 GHz ||[[Start 2.555 GHz 6003 pts Stop 2.595 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | | Spurious Emissions
__Range Low Range Up REBW Freguency Power Abs Rangelow | Rangeup | REW | Freguency | Powerabs | ALimit
2.475 GHz 2.499 GHz 1.000 MHz 249896 GHz -25.76 dém 2.76 d& 2.555 GHz 2.570 GHz 100.000 kHz 2.56353 Ghz 0.68 dem -20.32 dB
2:499 GHz 2.500 GHz 300,000 kHz 249995 GHz -25.93 dBm -12.53 8 2,570 GHz 2.571 GHz 300.000 kHz 2,57003 GHz -26.47 dBm -13.47 dB
2,500 GHz 2.515 GHz 100,000 kHz 2,50528 GHz 0.82 dém -29.18 dB 5.671 GHz 5.505 GH2 1.000 MH2 5.67101 GHz 55,11 dBm T15.11ds
- —
il [1 ] i [1 ™)
Dater 1 1 53:02

Date: 18.MAR.202

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : An2-41 of 54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512-01B

FR1 n7 / 20MHz / DFT-s-OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum

Ref Level 20.00 dém  Offset 10.86 dB
SGL Count 1007100

Mode Auto Sweep

Spe I

Ref Level 30.00 dém
SGL Count 100/100

offset 10.86 dB Mode Auto Sweep

@1 AvaPwr @1 avgPwr
20 dBm {l 20 dey
10 dBm H wod \
0dB J \ 0 demr
-10 d8m \ -10 dBm:
-20 dem H 20 dB r
-30 dBm h -30d
-40 dem -40 dBm ”J
RN M ,‘ NN o N
ST W -50 dBm
%MMM-«WMWW sl M,MMM
-60 dBm -60 db
Start 2.475 GHz 6003 pts Stop 2.52 GHz Start 2.55 GHz 6003 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |__PoweraAbs |  atimit | Range Low |  Range Up RBW | Frequency |__Power Abs ALimit
2,475 GHz | 2.499 GHz | 1.000 MHz 2.49878 GHz -31.70 dBm -200.00 d& 2,550 GHz 2,570 GHz 100.000 kHz 2,56945 GHz 20.13 dém -200.00 dB
2.499 GHz | 2.500 GHz | 500,000 kHz 2.50000 GHz -7.22 dém -200.00 d& 2,570 GHz 2,571 GHz 500.000 kHz 2,57001 GHz -0.39 dém -200.00 d&
2.500 GHz 2.520 GHz 100.000 kHz 2.50054 GHz 19.98 dBm -200.00 dB 2,571 GH= 2595 GHz 1.000 MHz | 2.57102 GHz | -28.64 dBm -200.00 dB
) X
Date: 18.MAR.2021 17:47:57 Date: 18.MAR.2021

Channel Power -22.16dBm < -13dBm (Pass)

Channel Power -24.01dBm < -13dBm (Pass)

Spectrum

Ref Level 20.00 dem Offset 10.86 d2 @ RBW 5 kHz

Spectrum I

Ref Level 30.00 dém

Offset 10.86 d& & RBW 5 kHz

Att 35de @ SWT  500ms @ VBW 20 kHz Mode Auto Sweep Att 35 de @ SWT  S00ms @ VBW 20kHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100

@ 1IRm AvgPwr @ LRm AvgPwr

20 dBm. 20 dém

10 dBm 10d

-10 dém -10 d

-20 dBm

ML

SA

-30 dBm e

-40 dBm:

-50 dBm:

-40 dBmr

<50 d

M"V\’\MWM

-60 dBm

CF 2.49975 GHz 691 pts Span 1.02 MHz

CF 2.57025 GHz

691 pts

Span 1.02 MHz

hannel Power

Bandwidth 500.00 kHz Power -22.16 dBm Tx Total -22.16 dBm

hannel Povier

Bandwidth 500.00 kHz Power -24,01 dBm Tx Total -24.01 dBm

1 J

18.MAR. 2021

Date: 16:00:01

[ 1 J

18.MAR.2021

Date: 16:12:586

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : An2-42 of 54




seamancas. FCC RADIO TEST REPORT

Report No. : FG082512-01B

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.86 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.86 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck | SPURIGIECHNEKARS PABS
1 b s s Line _$PURIOUS_LINE_ABS PABS
20 ghine —pPURIOUS_LINE_ABS 20 dbih
10 dBm 10 dém
o ds — o 4B et ate, ntaclat by -
-10 dBm F 1 10 dBm
SPURIOUS_LINE_ABS ’ \ \
20 dBm J L 20 dBm t
-30 dBm "“}uj’ L 30 dem |‘
| h“-« T
-a0 dem w“"‘"“*jf 40 dBm S o
L I
Mm WWA‘ ”~
=50 dam -50 dem
-60 dBm -60 dem
Start 2.475 GHz 6003 pts Stop 2.52 GHz | (|['Start 2.55 GHz 6003 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | RangeUp | RBW | Frequency | Powerabs | alimit |
2.475 GHz 2.499 GHz 1.000 MHz 2,49899 GHz -24.96 d&m -11.96 d& 2,550 GHz 2.570 GHz 100.000 kHz 2.55842 GHz 1.79 dbm -28.21 db
2.499 GHz 2.500 GHz 500.000 kHz 2.49996 GHz -27.85 dBm -14.85 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57027 GHz -31.24 dBm -19.24 dB
2,500 GHz 2.520 GHz 100,000 kHz 2,51003 GHz 1.55 dém -28.45 dB 2.571 GHz 2,695 GHz 1,000 MHz 2.67115 GHz ~34.12 dBm -21.12 de
)
1 [ i
Date MAR. 202 17:14:4

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : An2-43 of 54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512-01

B

FR1 n7 / 20MHz / DFT-s-OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.86 dB

Mode Auto Sweep

Spectrum I

Ref Level 20.00 d8m
SGL Count 1007100

Offset 10.86 d&

Mode Auto Sweep

(@1 AvgPwr @1 fvgPwr
20 dBm: 20 d8
1od ﬂ 10d8 \
0 dBl \l 0 dem ‘
-10 dem | \ -10 dBm: ‘
20 dam l -20 dBm. A :
30 dB L -30 dBm ,J
40 dam i 40 dem
il il ‘nn. Ly
E: -50 dBm: MMU"M
e QMHMMM WMM
-60 dB 60 dBm:
Start 2.475 GHz 6003 pts Stop 2.52 GHz Start 2.55 GHz 6003 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW Frequency |__Powerabs |  Atimit | Range Low | _ Range Up RBW | Frequency |___Power Abs ALimit
2.475 GHz 2.499 GHz | 1.000 MHz 2.49887 GHz -26.89 dBm -200.00 d& 2,550 GHz 2,570 GHz 100.000 kHz 2,56942 GHz 19.92 dBm -200.00 dB
2.499 GHz 2.500 GHz | 500.000 kHz 2.49998 GHz -6.02 dBm -200.00 d& 2,570 GHz 2,571 GHz 500.000 kHz 2.57001 GHz -8.67 dBm -200.00 dB
2,500 GHz 2,520 GHz 100.000 kHz 2,50057 GHz 19.87 dBm -200.00 dB 2,571 GHz | 2,505 GHz 1.000 MHz | 2,57146 GHz | -29.89 dBém -200.00 dB
i r — —
Date: 18.MAR.Z021 17: Date: 18.MAR.2021 17:27:42

Channel Power -23.09dBm < -13dBm (Pass)

Channel Power -22.90dBm < -13dBm (Pass)

oo
Spectrum = Spectrum I v
Ref Level 30,00 dBm  Offset 10.86 dB @ RBW & kHz Ref Level 30.00 d8m  Offset 10.86 d8 & RBW 5 kHz
Att 35d8 @ SWT 500 ms @ VBW 20 kHz  Mode Auto Sweep At 35de @ SWT  S00ms & VBW 20 kHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
® 1Rm AvgPwr
20 dém
1048
0 dem
-10 dBm
-20 dém dBm
b A 30 dBe MAgg e
PTLUAKE N TUTY
40 dem
-50 dem '/U\"V\;VM
A .
-60 dem
CF 2.49975 GHz 591 pts Span 1.02 MHz ||| CF 2.57025 GHz 691 pts Span 1.02 MHz
hannel Power [channel Power
Bandwidth 500.00 kHz Power -23.09 dBm Tx Total -23.09 dBm Bandwidth 500.00 kHz Power -22.90 dBm Tx Total -22.90 dBm
) J i ] )

Date: 18.MAR.2021 16:01:07

Date: 18.MAR.2021 16:14:05

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : An2-44 of 54



seamancas. FCC RADIO TEST REPORT

Report No. : FG082512-01B

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 10.86 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.86 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck | SPURIGIECHNEKARS PABS
1 b s s Line _$PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_LINE_ABS 20 dhi
10 dem 10 dBm:
0 dB {v o S A 2 S tV] R Lo b ]
-10 d8m | 10 dem
SPURIOUS_LINE_ABS \ \
20 dBm \ 20 dBm \
-30 dBm \w -30 dBm Ww
-40 dem S 40 dem M..
ol B R
-50 dam -50 dem
-60 dBm -60 dBm
Start 2,475 GHz 6003 pts Stop 2.52 GHz Start 2.55 GHz 6003 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | RangeUp | RBW | Frequency | Powerabs | alimit |
2.475 GHz 2.499 GHz 1.000 MHz 2,49899 GHz -24.05 d&m -11.05 d& 2,550 GHz 2.570 GHz 100.000 kHz 2.55768 GHz 1.86 dbm -28.14 db
2.499 GHz 2.500 GHz 500.000 kHz 2.49998 GHz -27.39 dBm -14.39 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57010 GHz -20.28 dBm -16.28 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.51206 GHz 1.51 dBm -28.49 dB 2.571 GHz 2,695 GHz 1,000 MHz 2.67101 GHz -29.13 dBm -16.13 de
T
1 (| )

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 An2-45 of 54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512-01B

FR1 n7 / 20MHz / DFT-s-OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum

Spe 1 I

Ref Level 20.00 dém  Offset 10.86 dB
SGL Count 1007100

Mode Auto Sweep

Ref Level 30.00 dém
SGL Count 100/100

offset 10.86 dB Mode Auto Sweep

@1 AvgPwr @1 AvaPwr
20 dem }‘ 20 dey
10 dBm H wod \
ode ‘ \ 0 demr h
-10 dem f L -10 B J ‘“
-20 dém \ -20 d H 1
-30 dém -30 df ‘1
-40 dBm 40 dem
" MMM " M ™ NPT
ETER -50 dem:
R TN S — b
-60 dBm 60 dB
Start 2.475 GHz 6003 pts Stop 2.52 GHz Start 2.55 GHz 6003 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW 1 Frequency |__PoweraAbs |  atimit | Range Low |  Range Up RBW | Frequency |__Power Abs ALimit
2,475 GHz | 2.499 GHz | 1.000 MHz 2.49886 GHz -26.79 dBm -200.00 d& 2,550 GHz 2,570 GHz 100.000 kHz 2,56945 GHz 19.36 dém -200.00 dB
2.499 GHz | 2.500 GHz | 500,000 kHz 2.50000 GHz -7.09 dém -200.00 d& 2,570 GHz 2,571 GHz 500.000 kHz 2,57000 GHz -8.27 dém -200.00 d&
2,500 GHz 2.520 GHz 100.000 kHz 2,50054 GHz 15.71 dBm -200.00 dB 2,571 GHz 2,505 GHz 1.000 MHz | 2,57132 GHz | -20.41 dBm -200.00 dB
I X
Date: 18.MAR.2021 17:47:01 Date: 18.MAR.2021 17:27:21

Channel Power -22.49dBm < -13dBm (Pass)

Channel Power -24.31dBm < -13dBm (Pass)

oo
Spectrum =1 Spect 1 I v
Ref Level 20.00 dBm  Offset 10.86 dB @ RBW & kHz Ref Level 30.00 dém  Offset 10.86 d& & RBW 5 kHz
Att 35de @ SWT  500ms @ VBW 20 kHz Mode Auto Sweep Att 35 de @ SWT  S00ms @ VBW 20kHz  Mode Auto Sweep
SGL Caunt 100/100 SGL Count 100/100
@ LRm AvgPwr @ LRm AvgPwr
20 dem 20 dem
10 d
-10 dl
-20 dem
i M/W L e
VT TPV
40 dem
=50 dl
PAPAAA S s
-60 dem
CF 2.49975 GHz 691 pts Span 1.02 MHz || CF 2.57025 GHz 691 pts Span 1.02 MHz
hannel Power hannol Povier
Bandwidth 500.00 kHz Power -22.49 dBm Tx Total -22.49 dBm Bandwidth 500.00 kHz Power -24.31 dBm Tx Total -24.31 dBm
il 1
L

J

Date: 18.MAR.2021 16:02:07

[

Date:

)

18.MAR.2021

J

16:17:19

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : An2-46 of 54



seamancas. FCC RADIO TEST REPORT

Report No. : FG082512-01B

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm  Offset 10.86 dB Mode Auto Sweep

SGL Count 100/100

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.86 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit §heck | SPURIGIECHNEKARS PABS
1 b s s Line _$PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_LINE_ABS 20 dbih
10 dBm 10 dBm
a8 " - " - .
0 o s . = wl Cad ]
-10 d8m ! 10 dem
SPURIOUS_LINE_ABS | \ \
20 dBm J \ 20 dBm l
.30 dem Wi 4 30 dem i
-40 dBm 40 dem "'\J. P,
p—— RN S,
-50 dam -50 dem
-60 dBm -60 dem:
Start 2.475 GHz 6003 pts Stop 2.52 GHz | (| 'Start 2.55 GHz 6003 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | RangeUp | RBW | Frequency | Powerabs | alimit |
2.475 GHz 2.499 GHz 1.000 MHz 2,49899 GHz -25.01 d&m -12.01 d& 2,550 GHz 2.570 GHz 100.000 kHz 2.56140 GHz 1.30 dbm -28.70 db
2.499 GHz 2.500 GHz 500.000 kHz 2.49998 GHz -26.87 dBm -13.87 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57037 GHz -31.59 dBm -19.50 dB
2.500 GHz 2.520 GHz 100.000 kHz 2.51142 GHz 1.37 dBm -28.53 dB 2.571 GHz 2,695 GHz 1,000 MHz 2.57156 GHz -30.82 dBm -17.82 de
T
) (| P

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 An2-47 of 54



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512-01B

FR1 n7/ 20MHz / DFT-s-OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

)

Spectrum o= | Spe 1 I v

Ref Level 30.00 dBm  Offset 10.86 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.86 dB Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvaPwr @1 avgPwr

20 dem 20 dey

10 dBm wod \

0dB } ‘ 0 demr \

-10 dBm \ -10 der J

-20 dém \ -20 d ) \L

-30 dBm k -30d

-40 dem t -40 dBm

TN iy \.M ey ) )

e 51} LT A l -50 dBm t ]

-60 dBm 60 dB

Start 2.475 GHz 6003 pts Stop 2.52 GHz Start 2.55 GHz 6003 pts Stop 2.595 GHz

Spurious Emissions Spurious Emissions

Rangelow | RangeUp | RBW 1 Frequency |__PoweraAbs |  atimit | Range Low |  Range Up RBW | Frequency |__Power Abs ALimit
2,475 GHz | 2.499 GHz | 1.000 MHz 2.49855 GHz -32.10 dBm -200.00 d& 2,550 GHz 2,570 GHz 100.000 kHz 2,56944 GHz 18.85 dém -200.00 dB
2.499 GHz | 2.500 GHz | 500,000 kHz 2.50000 GHz -5.92 dém -200.00 d& 2,570 GHz 2,571 GHz 500.000 kHz 2,57001 GHz -0.51 dém -200.00 d&
2.500 GHz 2.520 GHz 100.000 kHz 2.50057 GHz 19.07 dBm -200.00 dB 2,571 GH= 2.595 GHz 1,000 MHz | 2,57101 GHz | -31.03 dBm -200.00 dB
I X
Date: 1S.MAR.Z0ZL 17046239 Date: 18.MAR.2021 17:26:5B

Channel Power -24.81dBm < -13dBm (Pass)

Channel Power -24.25dBm < -13dBm (Pass)

J

Date: 18.MAR.2021 16:03:14

Spectrum =1 Spect 1 v
Ref Level 20.00 dBm  Offset 10.86 dB @ RBW & kHz Ref Level 30.00 dém  Offset 10.86 d& & RBW 5 kHz
Att 35de @ SWT  500ms @ VBW 20 kHz Mode Auto Sweep Att 35 de @ SWT  S00ms @ VBW 20kHz  Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@ LRm AvgPwr @ LRm AvgPwr
20 dBm. 20 dém
10d
-10 d
-20 dem:
il a0d ot
-40 dBm
50 d
AN
-60 dBm
CF 2.49975 GHz 691 pts Span 1.02 MHz || CF 2.57025 GHz 691 pts Span 1.02 MHz
hannel Powear hannel Power
Bandwidth 500.00 kHz Power -25.81 dBm Tx Total -25.81 dBm Bandwidth 500.00 kHz Power -24.25 dBm Tx Total -24.25 dBm
il 1
L

[

Date:

)

18.MAR.2021

J

16:18:286

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : An2-48 of 54



seamancas. FCC RADIO TEST REPORT

Report No. : FG082512-01B

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.86 dB Mode Auto Sweep

Spectrum

Ref Level 30,00 dém
SGL Count 100/100

Offset 10.86 dB Mode Auto Sweep

@1 AvgPwr [@1 avoPwr
Limit Fheck | SPURIGIECHNEKARS PABS
1 b s s Line _$PURIOUS_LINE_ABS PABS
20 ghine —pPURIOUS_LINE_ABS 20 dbih
10 dBm 10 dém
0ds % L L T O i s Uha
-10 dBm J ‘ 10 dBm
SPURIOUS_LINE_ABS , \ \
20 dBm J l 20 dBm L
-30 dBm m'"u \| 30 dBm !
-40 dBm el ieel ] o |[f-+0 cem W'M
W mu""mh
-50 dam -50 dem
-60 dBm -60 dem
Start 2.475 GHz 6003 pts Stop 2.52 GHz | (|['Start 2.55 GHz 6003 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  atimit Rangelow | RangeUp | RBW | Frequency | Powerabs | alimit |
2.475 GHz 2.499 GHz 1.000 MHz 2,49899 GHz -25.77 d&m -12.77 dé 2,550 GHz 2.570 GHz 100.000 kHz 2.55769 GHz 1.25 dbm -28.75 db
2.499 GHz 2.500 GHz 500.000 kHz 2.49999 GHz -26.15 dém -16.15 d& 2.570 GHz 2.571 GHz 500.000 kHz 2.57006 GHz -34.04 dBm -21.04 dB
2,500 GHz 2.520 GHz 100,000 kHz 2,51485 GHz 0.90 dBm -29.10 dB 2.571 GHz 2,695 GHz 1,000 MHz 2.67103 GHz -32.22 dBm -19.22 de
)
1 [ i
Date: 18.MAR.2021 17:15:39

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 An2-49 of 54



seamancas. FCC RADIO TEST REPORT

Report No. : FG082512-01B

FR1 n7 / 20MHz / DFT-s-OFDM / 256 QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum :%:' Spectrum T
Ref Level 30.00 dém  Offset 10,86 da Mode Auto Sweep Ref Level 30,00 dém  Offset 10.86 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr [@1 avoPwr
| SPURIGHE GlinEkAES PARS
Line _$PURIOUS_LINE_ABS PAKS
20 dBr 20 dBm
10 dBm fl 10 dBm ,ﬂl
HI 0 dem H
-10 dém ﬂ ‘ -10 dBm [ \
20 dam ! % -20 dBm { ]
l'\ -30 dem f
! -40 dem ! H " J'H‘}
aw \ “ | mJ
I II'w [} 0 dem——4 fih bl y B
S VTS SYR O | i oL v
ol At S eboacsgn vt W
-60 dem
Start 2.475GHz 6003 pts Stop 2.52 GHz ] ||['Start 2.55 GHz 6003 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |__Powerabs |  Atimit | Rangelow | Rangeup | RBW | Fraquency |__PowerAbs | aLimit
2,475 GHz 2.459 GHz 1.000 Mz 2.49873 GHz -32.50 dBm -200.00 d8 2.550 GHz 2.570 GHz 100.000 kHz 2.56047 Ghz 16.64 dBm -13.36 dB
2,499 GHz 2.500 GHz 500.000 kHz 2.49999 GHz -10.73 dém -200.00 d& 5 570 GH= 3,571 GH2 500,000 kHz 2.67000 GHz 13.67 dBm oaTde
2,500 GHz 2,520 GHz 100.000 kHz 2,50054 GHz 17.02 dBm -200.00 d& 5.671 GHz 5.595 GHz 1,000 MH2 5 e7103 CHe & dBm ~13.06 db

Il )

Channel Power -27.01dBm < -13dBm (Pass)

Spectrum

Ref Level 30.00 dBm Offset 10.86 dB & RBW 5 kHz
Att 35de @ SWT 500 ms & VBW 20 kHz
SGL Count 100/100

@ 1Rm AvgPwr

Mode Auto Sweep

20 dem

10 dBr

0dBm

-10 dém:

-20 dBm

-30 dém:

L p g
LTAAY

NIy
-40 dBm e

AV

-50 dBm:

IUENRRENPEE

-60 dB

CF 2.49975 GHz 691 pts

Span 1.02 MHz

hannel Power

Bandwidth 500.00 kHz Power -27.01 dBm Tx Total

27,01 dBm

Il )

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: An2-50 of 54



seamancas. FCC RADIO TEST REPORT

Report No. : FG082512-01B

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

-40 dem

N m
Spectrum Spectrum 53
Ref Level 30.00 dBm  Offset 10.86 d& Mode Auto Sweep Ref Level 30,00 dBm Offset 10.86 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr [@1 avoPwr
Limit §heck | SPURIGIECLiNEKARS_ PARS
i G | 3 3 Line _$PURIOUS_LINE_ABS PABS
20 ghine —FPURIOUS_LINE_ABS 20 i
10 dBm 10 dBm
ods
-10 d8m t
SPURIOUS_LINE_ABS ,
-20 dem ‘
-30 dBm f }

et

e
— o |
=50 dam -50 dem
-60 dBm 50 derm
Start 2.475 GHz 6003 pts stop 2.52 GHz | |[[Start 2.55 Ghz 5003 pts Stop 2.595 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | Alimit |
2,475 GHz 2.499 GHz 1.000 MHz 2.49899 GHz -27.29 dém -14.29 dé 2.550 GHz 2.570 GHz 100.000 kHz 2.56077 GHz -1.12 dBm -31.12 dB
2.459 GHz 2.500 GHz 500,000 kHz 2.50000 GHz -25.85 dBm -16.85 dB 2.570 GHz 2.571 GHz 500.000 kHz 2.57012 GHz -38.45 dBm -25.45 dB
2,500 GHz 2,520 GHz 100,000 kHz 2,50870 GHz -0.73 dBm -30.73 dB 5671 GHz 5505 GH2 1.000 MH2 5.67187 GHz 36 55 dam 53.55 db
T
1 [ )
Date: 18.MAR.2021 17:15:56
TEL : 886-3-327-3456 Page Number : An2-51 of 54

FAX . 886-3-328-4978



seamancas. FCC RADIO TEST REPORT Report No. : FG082512-01B

FR1 n7/20MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge Highest Band Edge
] o
Spectrum = sp m =
Ref Level 30.00 dém  Offset 10.86 dB Mode Auto Sweep Ref Level 30.00 dém  Offset 10.86 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGHE GlinEARS_ PAES
Line _$PURIOUS INE_ABS PABES Line _$PURIOUS_LINE_ABS PASES
20 dBm 20 dBm
10 dBm 10 dBm
ode R o V W 9 Bmv WY L L ]
-10 dem J L 10 dBm {
SPURIOUS_LINE_ABS l l |
-20 dem \ 20 dem ‘L
-30 dem " 30 dem
—— b
-40 dem 40 dem
st S ]
Py [t |
-50 dam -50 dem
=60 cBm; -60 dem:
Start 2.475 GHz 6003 pts Stop 2.52 GHz | (|| Start 2.55 GHz 6003 pts Stop 2.595 GHz
Spurious E“"i“iﬂ'i‘; ‘ | | Spurious Emissions
__Range Low Range Up RBW Freguency Pawer Abs__ | i Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
2.475 GHz 2.499 GHz 1.000 MHz 249899 GHz -23.16 dém 0.16 d& 2.550 GHz 2.570 GHz 100.000 kHz 2.56211 Ghz -0.16 dBm -30.16 dB
2:499 GHz 2.500 GHz 500,000 kHz 249998 GHz -26.01 dBm -13.01d8 2,570 GHz 2.571 GHz 500.000 kHz 2,57008 GHz -24.90 dBm -11.90 dB
2.500 GHz 2.520 GHz 100,000 kHz 2.51132 GHz -0.19 dém -30.19 dB 5.671 CHz 5.595 GHz 1,000 MH2 567116 GHz ~25 94 dBm 1294 B
- —
)i (| (] il [ ™
pater L dlatnzaz Date: 13.MAR.2021 17:17:35
TEL : 886-3-327-3456 Page Number : An2-52 of 54

FAX . 886-3-328-4978



seamancas. FCC RADIO TEST REPORT

Report No. : FG082512-01B

Conducted Spurious Emission

FR1 n7 /5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 0.00 dém Offset 10.86 dB Mode Auto Sweep

SGL Count 100/100

Ref Level 0,00 dBm
SGL Count 100/100

Offset 10.96 dB

Mode Auto Sweep

@1 AvgPwr (@1 AvgPwr
Limit heck PARS Limit Fheck PA
SPURIONUS | INE_ABS PARS _10 ddRR—BPURIOUS | INE_ABS P
-20 dBm
S_LINE_ABS [ SPURIOUS_LINE_ABS
-40 dBm
] i, S 50 dBm P o J WA Ao
o adiand [ [ o
-60 dBm
-70 dBm
-80 dBm
-00 der -90 dBm
Start 30.0 MHz 73006 pts Stop 26.0 GHz Start 30.0 MHz 73006 pts Stop 26.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1.000 GHz 1.000 MHz 944.11772 MHz -53.12 dBm -28.12 dB 30,000 MHz 1,000 GHz 1.000 MHz 921.32842 MHz -53.00 dBm -28.00 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.48988 GHz -49.13 dBm -24.13 dB 1.000 GHz 2,450 GHz 1.000 MHz 2.48963 GHz -52.21 dBm -27.21d8
2,580 GHz 5.000 GHz 1.000 MHz 4.89322 GHz -49,75 dBm -24,75 dB 2,580 GHz 5,000 GHz 1.000 MHz 4.45844 GHz -43,77 dBm -24.77 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.89170 GHz -47.58 dBm -22.55 dB 5.000 GHz 10.000 GHz 1.000 MHz 6.92870 GHz -47.80 dBm -22.80 db
10.000 GHz 18.000 GHz 1.000 MHz 17.66542 GHz -44.08 dBm -19.08 dB 10.000 GHz 18,000 GHz 1.000 MHz 17.63662 GHz -44,13 dBm -19.13 dB
18.000 GHz 26.000 GHz 1.000 MHz 18.34458 GHz -45.88 dBm -20.88 dB 18.000 GHz 26,000 GHz 1.000 MHz 18.00220 GHz -45.90 dBm -20.90 d&
( )i ) q o ( )i ] ) e

i 13.MAR.2021  10:34:15

Highest Channel

Ref Level 0.00 dém Offset 10.86 dB Mode Auto Sweep

SGL Count 100/100

heck PAES
SPURIOUS | INE_ABS PARS
S_LINE_ABS
o, .AF.M
Start 30.0 MHz 73006 pts Stop 26.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 1,000 GHz 1.000 MHz 980.72607 MHz -53.10 dBm -28,10 dB
1.000 GHz 2,490 GHz 1.000 MHz 2.46803 GHz -51.74 dBm -26.74 dB
2.580 GHz 5.000 GHz 1.000 MHz 4.31507 GHz -49.80 dBm -24.80 dB
5.000 GHz 10.000 GHz 1.000 MHz 6.03043 GHz -47.66 dBm -22.66 dB
10,000 GHz 18,000 GHz 1.000 MHz 17.65502 GHz -44,15 dBm -19,15 dB
18.000 GHz 26.000 GHz 1.000 MHz 23.78951 GHz —46.09 dBm -21.09 dB
L L J | ki
: 13.MAR.Z021  10:31:4

TEL : 886-3-327-3456
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seamancas. FCC RADIO TEST REPORT

Report No. : FG082512-01B

Frequency Stability

Test Conditions FR1 n7 (BPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage —

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0001
40 Normal Voltage 0.0002
30 Normal Voltage 0.0007
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0001
0 Normal Voltage 0.0002

-10 Normal Voltage 0.0007 PASS
-20 Normal Voltage 0.0009
-30 Normal Voltage 0.0009
20 Maximum Voltage 0.0045
20 Normal Voltage 0.0018
20 Battery End Point 0.0057

Note:

1. Normal Voltage =48 V. ; Battery End Point (BEP) =43 V. ; Maximum Voltage =58 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No

. FG082512-01B

FR1 n38

Peak-to-Average Ratio

Mode FR1 n38 / 20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 3.48 4.26 5.48 5.97 PASS
Mode FR1 n38 / 20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.52 PASS
TEL : 886-3-327-3456 Page Number : An38-1 of 14

FAX . 886-3-328-4978




seamancas. FCC RADIO TEST REPORT Report No. : FG082512-01B

FR1 n38 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

Pl/2 BPSK QPSK

cemam =

Ref Level 30.00 dém  Offset 10.92 o8 Ref Level 30.00 dém  Offset 10.92 o8
lo_Att 30 B AQT 2 ms @ RBW 20 MHz lo_Att 30 B AQT 2 ms @ RBW 20 MHz

(@152 view (@152 view

00 1 ¥ - 00

[CF 2.595 GHz Maan Pwr + 20.00 dB [CF 2.595 GHz Maan Pwr + 20.00 dB
‘complementary Cumulative Distribution Function samples: 130000 ‘complementary Cumulative Distribution Function samples: 130000
Mean Peak | crest | 0% | 106 | 0.a% | o001 | Mean | Peak | crest | 0% | 106 | 0.a% | o001 |
Trace 1 | 22.60 dem | 26.10 dém 3.59 db 174d8 313 d6 3,45 db 3.57 db Trace 1 | 22.64 dém | 27.02 dém 4.36 db 2.38 d8 397 dB 4.26 db 4.36 0B
n i n i
L J)e J L J)e J i v
Spectrum Spectrum
Ref Level 30.00 dém  Offset 10.52 d& Ref Level 30.00 dém  Offset 10.52 d&

o att 30 dB_AQT 2ms & RBW 20 MHz o att 30 dB_AQT 2ms & RBW 20 MHz

@153 view @153 view

B e T
N RN
0,0 = 0,0
| X = s =
Y Y ™
\ \
1
| N

1 1 !

1E- 1E- ]

[CF 2.595 GHz Maan Pwr + 20.00 dB [CF 2.595 GHz Maan Pwr + 20.00 dB
‘complementary Cumulative Distribution Function ‘complementary Cumulative Distribution Function samples: 130000

Mean Peak | crest | 0% | 106 | | Mean | Peak | crest | 0% | 106 | 0.a% | o001 |
Trace 1 [ 22.17 dem | 27.81 dém 5.64 db 2.93 d8 431 dB Trace 1 | 21.56 dem | 27.88 dBm ©.26 0B 3.01d8 513 dB 557 db .23 db
n i n i

L J)e J L J)e J i v

256QAM

Spectrum

Ref Level 30.00 dam  Offset 10.92 d@
Att 30 B AQT 2 ms @ RBW 20 MHz

(@152 view

00
5 5
1E- -
| N
3\
4
|cF 2.595 GHz Mean Pwr + 20.00 dB
‘complementary Cumulative Distribution Function samples: 130000
Mean | Peak | crest | 0% | 106 | 0.a% | o001 |
Trace 1 | 15.76 dem | 27.78 dém .02 db 3.01d8 5.23 db 6,52 db 7.33 db
i 1
L J)e J L

TEL : 886-3-327-3456 Page Number 1 An38-2 of 14
FAX . 886-3-328-4978
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26dB Bandwidth

Mode FR1 n38 : 26dB BW(MHz) / DFT-S OFDM
BW 20MHz
Mod. PI/2 BPSK
Middle CH 18.94
Mode FR1 n38 : 26dB BW(MHz) / CP OFDM
BW 20MHz
Mod. QPSK 16QAM
Middle CH 19.62 19.38
Mod. 64QAM | 256QAM
Middle CH 19.46 19.54
TEL : 886-3-327-3456 Page Number : An38-3 of 14

FAX . 886-3-328-4978



seamancas. FCC RADIO TEST REPORT

Report No. : FG082512-01B

FR1 n38 / 20MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

pectrum
Ref Level 30.00 dém

=)

Offset 10.92 0B & RBW 300 kHz

o At 30de SWT  189ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100
(@ 1Pk Max
[IETEN] 14.64 dBm
2.5924430 GHZ|
2048 ’ ndp 26.00 dB|
PV e P B A 18.941000000 MHZ|
10 d8; W
Il Q factor ot 136.9)
0.dem g A
{ 1
)
-0 ¥ \
{ [
h!
|
M "
T et
50
-60 d
CF 2.505 CHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Trc | | Y-value |__Function | Function Result |
2 1 12,64 dom ndB down 16.941 MHz
T1 1 -11.90 dBm nde 26.00 dB
T2 1 2.604151 GHz -10.81 dBm Q factor 136.5
— - —
L JL J -

FR1 n38 / 20MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

pectrum v pectrum v
Ref Level 30.00 dém  Offset 10.52 db @ RBW 300 khz Ref Level 30.00 dém  Offset 10.52 db @ RBW 300 khz
o At 30de SWT ps @ VBW  1MHz  Mode Auto FFT o Att a0de SWT 9ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max (@ 1Pk Max
[IETEN] 12.34 dBm [IETEN] 13.10 dBm
2.5935610 GHZ| 2.5910040 GHZ|
2048 26.00 dB 2048 T 1B 26.00 dB
b 19.620000000 MHZ| e e ARV . 19.381000000 MHZ|
10 dB F 10 d8 & = A P
i 132.2) i Q factar hl 133.7
adam | T o dam f }
10 10 '\_t
/
20 d ond — -
AT A n
3 I =
-0 d 40 d
50 50
-60 df -60 d
CF 2.505 CHz 1001 pts Span 40.0 MHz CF 2.505 CHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value Y-value |__Function | Function Result | Type | Ref | Trc | X-value | Y-value |__Function | Function Result |
2 1 2.503561 GHz 12.34 dbm ndB down 19.62 MHz 2 1 2.551004 GHz 13.10 dém ndB down 19,381 MHz
T1 1 2.58520 GHz -14.21 dBm nde 26.00 dB T1 1 2.58520 GHz -13.00 dBm nde 26.00 dB
T2 1 2.60451 GHz -14.03 dBm Q factor 132.2 T2 1 2.60467 GHz -13.25 dBm Q factor 133.7
n i n i
L JL J - L JL J -

64QAM

256QAM

Ref Level 30.00 dém

Offset 10.92 d® & RBW 300 kHz

pectr
Ref Level 30.00 dém

m

Offset 10.92 d® & RBW 300 kHz

e At SWT  18.04s @ VBW 1MHz  Made Auto FFT o At SWT  18.9ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@10k Max @10k Max
Mil1] 19.06 dBm Mil1] 10.29 dBm
2.5039610 GHz 2.5
anda nds 6.00 dB) anda nds
. ~ " BY  n ) 19.461000000 MHz . By 19.540000000 MHz
1045 7 Gfaci= 133 1045 Tactar, 1
0 dBm: JI “ 0 dBm:
10 di 4 \, 10 di
/ i
20 : 20
A Y, TY e
- T ! v
-40 -40
-0 d -0 d
-60 dem -60 dem
CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.593961 GHz 13.06 dém ndB_down 19.461 MHz M1 1 2.591883 GHz 10.29 dém ndB_down 19.54 MHz
1 1 2.58525 GHz -12,87 dém nde. 26.00 d8 1 1 2.58513 GHz -15.65 dm nde. 26.00 d8
T2 1 2.60471 GHz -13.29 dém Q factor 133.3 T2 1 2.60467 GH2 -15.86 dBm Q factor 132.6
il T il T
L L 4 - L L 4 -

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT Report No. : FG082512-01B

Occupied Bandwidth

Mode FR1 n38: OB BW(MHz) / DFT-S OFDM
BW 20MHz
Mod. PI/2 BPSK
Middle CH 17.94
Mode FR1 n38 : OB BW(MHz) / CP OFDM
BW 20MHz
Mod. QPSK 16QAM
Middle CH 18.26 18.26
Mod. 64QAM | 256QAM
Middle CH 18.22 18.22
TEL : 886-3-327-3456 Page Number : An38-5 of 14

FAX . 886-3-328-4978
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FR1 n38 / 20MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

ectrum
RefLevel 30.00 dém Offset 10.92 db @ RBW 300 khz
b ALL BWT 18.9 ps @ VBW 1MHz  Mode 4uto FFT
SGL Count 100/100
@10k Max
Mil1] 14.59 dBm
2.5871680 GHz
20da occ Bw 17.942057942 MHZ
AP AP
10 dee L I L.
0 dBm: i \
/ \
10
\.
-20 r
S
30 e
AR v i 1
Ay P, A
-40
-0 d
-60 dem
CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.587168 GHz 14.59 dBm
1 1 2.5858492 GHz 10.37 dém Oce Bw 17.942057942 MHz
T2 1 2.6037912 GHz 10.86 dam
il '
L JL

FR1 n38 / 20MHz / CP OFDM / Middle Channel / Full RB
QPSK

16QAM

ectrum
Ref Level 30.00 dBm  Offset 10.92 0B & RBW 300 kHz Ref Level 30.00 dBm  Offset 10.92 0B & RBW 300 kHz
e att SWT  18.04s @ VBW 1MHz  Made Auto FFT o Att SWT  180ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@10k Max @10k Max
Mili] 12.23 dBm Mili] 19.66 dBm
2.5034820 GHz 2.6026720 GHZ|
2048 Occ Bw _ 18.261738262 MH2 2048 N occBwr M 18.261738262 MH2
10 d s = 10 d ot e -
| \ ! |
/ |
0 dBm: t + 0 dBm: -
| \ \
i i |
10 T b 10
-20 ! L -20
A Vi, e
- L pired d P .
ofy et " el e N e
-40 -40
50 di -50 d
-60 dem -60 dem
CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.593482 GHz 12.23 dém M1 1 2.602672 GHz 13.66 deém
T1 1 25353891 GHz 8.06 dém Oce Bw 16.261738262 MHz T1 1 2.5353092 GHz 9.49 dém Oce Bw 16.261738262 MHz
T2 1 2.6041508 GHz 9.32 dam T2 1 2.6040709 GHz 9.06 dam
il ' -y ™ - —
L JL J L JL J
Spectrum & pectrum &
Ref Level 30.00 dBm  Offset 10.92 0B & RBW 300 kHz Ref Level 30.00 dBm  Offset 10.92 0B & RBW 300 kHz
e att SWT  18.04s @ VBW 1MHz  Made Auto FFT o Att SWT  180ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
@10k Max @10k Max
Mili] 19.73 dBm Mili] .04 dBm|
2.5010840 GHz 2.5936410 GH|
anda '-( occ Bw . 18.221778222 MHZ| anda occ Bw 18.221778222 MHZ|
3 D _ecl W P T 1 -
10 d = | 10 d AT A YT PP
0 dém: T 0 dém: |
i T I |
r / r | |
10 1 I 10 1 )
/ | {
20 -20
i = ] Y
o i Ty Y Mo N
BT ST 30 B T = P
-40 -40
-50 d -50 d
-60 dem -60 dem
CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Tre | X-value | Y-value | Function | Function Result | Type | Ref | Tre | X-value | Y-value | Function | Function Result |
M1 1 2.591084 GHz 13.73 dém M1 1 2.593641 GHz 9.94 dém
T1 1 25353891 GHz 7.98 dém Oce Bw 16.221779222 MHz 1 1 2.5353851 GHz 5.71 dBm Oce Bw 16.221778222 MHz
T2 1 2.6041109 GHz 9.31 dam T2 1 2.6041109 GHz 5.67 dam
il T il T
L JL J L JL

TEL : 886-3-327-3456

FAX . 886-3-328-4978

Page Number

: An38-6 of 14




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG082512-01B

Conducted Band Edge

FR1 n38 / 20MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.92 d8

Mode Auto Sweep

Spectrum

Ref Level 20.00 d&m
SGL Count 100/100

Offset 10,92 d& Mode Auto Sweep

(@1 AvgPwr @1 AvgPwr
Limit ¢heck | SPURIGHIE CHBEKABS PARS
2 hine _BPURIOUS ) INE_ABS 20 dhine _pPURTOUS_LINE_ABS | PARS
10 dém T 10d8 Jﬂ
0. dBm J |\ 0 dem T
10 dBm ’ -10 dém -
SPURIOUS_LINE_ABS, i \
-20 dém , -20 dBm
-30 dB I -30 dBm f
L } A
40 dBm - 40 dBm
A A R r el e
et T PU s Ly . A || 50 dern—t - “l,rl e
e '”Wj “N‘N‘W’vf\hwﬂﬂl L Lw.)\wm Ll L\""wr 1 hend
60 dB “60 dBm
Start 2.545 GHz 6003 pts Stop 2.59 GHz Start 2.6 GHz 6003 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
2.545 GHz 2.569 GHz 1.000 MHz 2.56863 GHz -29.93 dBm -16.93 dB 2,600 GHz 2,620 GHz 100.000 kHz 261909 GHz 18.08 dbm -11.92 dB.
2,569 GHz 2.570 GHz 200.000 kHz 2.56999 GHz -15.47 dBém -2.47 dB 2.620 GHz 2.621 GHz 200.000 kHz 2.62000 GHz ~17.26 dBm ~4.26 dB
2,570 GHz 2.590 GHz 100,000 kHz 2.57102 GHz 18.49 dBm -11.51 dB 2,621 GHz 2.645 GHz 1.000 MHz 262119 GHz ~32.36 dBm | ~19.36 dB
—
j J v ) ]
Date: 22.MAR.20Z21 0B:51:49 0o
§ oo
Spectrum @) [spectrum | g
Ref Level 30.00 dBm Offset 10.92 d@ Mode Auto Sweep Ref Level 30.00 dem  Offset 10,92 d& Mode auto Sweep
SGL Count 100/100 SGL Count 100/100
(@1 AvgPwr @1 AvgPwr
Limit ¢heck PARS | SPURIGHIE CHBEKABS PARS
2 hine _BPURIOUS ) INE_ABS 20 dhine _pPURTOUS_LINE_ABS | PARS
10 dBm wds
0 dBm ‘.'u Pt P e s A, o el MI O et L i pe Ly I
-10 dém | 10 dem |
SPURIOUS_LINE_ABS, ( ‘ ‘
-20 dém H - -0 dBm \
-30 dB \ 30 dBm
. p M”“"‘M'MU a0 dbm me%
o ‘ T e
-50 dBm -50 dBm-
60 dB -60 dBm
Start 2.545 GHz 6003 pts Stop 2.59 GHz Start 2.6 GHz 6003 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Range Low | Range Up | RBW | Frequency | Power Abs | ALimit | Range Low | Range Up | RBW | Frequency | Power Abs | ALimit
2.545 GHz 2.569 GHz 1.000 MHz 2.56899 GHz -30.93 dBm -17.93 d8 2,600 GHz 2,620 GHz 100.000 kHz 260698 GHz 2,70 dBm -27.30 dB.
2,569 GHz 2.570 GHz 200.000 kHz 2.57000 GHz -32.60 dBém -19.60 d& 2.620 GHz 2.621 GHz 200.000 kHz 2.62021 GHz ~34.32 dBém -21.32 db
2,570 GHz 2.590 GHz 100,000 kHz 2.57822 GHz 2.83 dBm -27.17 dB 2,621 GHz 2.645 GHz 1.000 MHz 2.62101 GHz 29,25 dBm | ~16.25 dB
—
j J v ) ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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seamancas. FCC RADIO TEST REPORT

Report No. : FG082512-

01B

FR1 n38 / 20MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum

Ref Level 30.00 dém  Offset 10,92 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20.00 dBm
SGL Count 100/100

Offset 10.92 d& Mode Auto Sweep

(@1 AvgPwr @1 AvgPwr

it fheck \‘At‘; | SPURIGHIE CHEEKABS_ pakEs

line $PURIOUS | INE ABS pPAKS Line _PURIOUS LINE_ABS | PABS
20 dBi 20d
10 dBm ﬂ 10d H
0dBm J H 0 dém / L
-10 dBy -10 dem J
SPURIOUS_LINE_ABS_ W\ \.
20 da i" -20 dém. \
-30 dam -30 dém
" N /AN Ja
-40 dBm 40 dem +
[TUR, T Ll
O T ‘J n M . . 4 W LR P TY T
” |
i St W [ e AN Iy
=
60 dB 60 dBm
Start 2.545 GHz 6003 pts Stop 2.59 GHz Start 2.6 GHz 6003 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  aLimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit

2.545 GHz 2.569 GHz 1.000 MHz 2.56871 GHz -29.78 dBm -16.78 d& 2,600 GHz 2.620 GHz 100.000 kHz 2.61895 GHz 17.88 dBm -12.12 dB

2.569 GHz 2.570 GHz 200.000 kHz 2.57000 GHz -16.41 dBm -3.41 d8 2,620 GHz 2,621 GHz 200,000 kHz 2.62003 GHz -19.03 dém -6.03 dB

2,570 GHz 2,500 GHz 100.000 kHz 2,57008 GHz 18.32 dém -11.68 d& 2651 GHz 2.645 GHz 1,000 MHz 2.62105 GHz -31.42 dBm -18.42 db

— —
) v ] ]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum = Spectrum ]
Ref Level 30.00 dBm  Offset 10,92 d@ Mode Auto Sweep Ref Level 30.00 dém Offset 10.92 d& Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 avgPwr
heck PARS | SPURIGMIE CHBEKABS PASS
SPURIOUS_)LINE_ABS PARS Line _$PURIOUS | INE_ABS_| PABS
20 d8
10d
R A " -y ofinr fuapn e, sl putwall Lol ]
{ 10 dem |
LINE_ABS, , \
f ‘g -p0 dBm \
i o T~
“] W
S M‘M i MM
50 dBm -50 dBm
-60 dB -60 dBm
Start 2.545 GHz 6003 pts Stop 2.59 GHz Start 2.6 GHz 6003 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | powerabs | ALimit | Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
2.545 GHz 2.569 GHz 1.000 MHz 2.56898 GHz -27.11 dBm ~14.11 d 2,600 GHz 2,620 GHz 100,000 kHz 2.60096 GHz 3.12 dém -26.98 db
2.569 CHz 2.570 GRz 200.000 kHz 2.56992 GHz -30.16 dBm -17.16 d8 2.620 GHz 2.621 GHz 200,000 kHz 2.62055 GHz -32,36 dém -19.36 d&
2,570 GHz 2,590 GHz 100.000 kHz 2.57994 GHz 2.94 dBm -27.06 dB 5621 GHz 5.645 GHz 1,000 MHz 262105 GHe 27,29 dBm T1429 db
- —
i ] ] ) (]

J
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seamancas. FCC RADIO TEST REPORT

Report No. : FG082512-01B

FR1 n38 / 20MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum

Ref Level 30.00 dém  Offset 10,92 dB

SGL Count 100/100

Mode Auto Sweep

Spectrum

Ref Level 20.00 dBm
SGL Count 100/100

Offset 10.92 d& Mode Auto Sweep

(@1 AvgPwr @1 AvgPwr
it fheck \‘At‘; | SPURIGHIE CHEEKABS_ pakEs
line $PURIOUS | INE ABS pAES Line _§PURIOUS_LINE_ABS | PABS
20 db 20 d&
10 dBm ﬂ 10d H
0dBm 0 dém -
| '\ )( |
-10 dB {J -10 dem: +—
SPURIOUS_LINE_ABS_ \ ] ﬁ
-20 dB i -20 dBm r'\
-30 dém !.H -30 dém JI
-40 dBm -4-\ W -40 dBm ] H,' k,,.',, i
Lk lh.dlwl f‘IN W Wuh o
R TN P I 1l'l‘rr.'m bl q ([ 50 dem i WI’*.V. bt s
" «J W R
bt Nl -'-NWJ L W Sl
60 dB 0 dBm
Start 2.545 GHz 6003 pts Stop 2.59 GHz Start 2.6 GHz 6003 pts Stop 2.645 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | __Powerabs |  ALimit Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
2.545 GHz 2.569 GHz 1.000 MHz 2.56898 GHz -29.47 dBm -16.47 d& 2,600 GHz 2.620 GHz 100.000 kHz 2.61901 GHz 17.46 dBm -12.54 dB
2.569 GHz 2.570 GHz 200.000 kHz 2.56999 GHz -17.76 dém -4.76 dB 2,620 GHz 2,621 GHz 200,000 kHz 2.62001 GHz -18.66 dBm -5.66 dB
2,570 GHz 2,500 GHz 100.000 kHz 2,57007 GHz 17.20 dém -12.71 d& 2651 GHz 2,545 GHz 1,000 MHz 2.62115 GHz -31.59 dBm -18.59 dB
—
i !
Il - ( ) ) >

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Spectrum

Ref Level 30.00 dBm
SGL Count 100/100

Offset 10.92 d8

Mode Auto Sweep

Spectrum

Ref Level 20.00 dBm
SGL Count 100/100

Offset 10,92 de

Mode Auto Sweep

@1 AvgPwr
heck \‘At‘; | SPURIGHIE CHEEKABS_ pakEs
LPURIOUS JLINE ABS pAES 20 qhine _§PURIOUS LINE_ABS | PABS
10 di
I'VLII St t Lt danl, et l\hf"l"l 0 T XY} Al J\I‘JLA .. o
-10 dem
| INE_ABS_ { ‘
J \ ,‘zu dem
~t 30 dém R |
40 dem
-50 dem
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2.545 GHz 2.569 GHz 1.000 MHz 2.56897 GHz -28.38 dBm -15.38 d& 2,600 GHz 2.620 GHz 100.000 kHz 2.60859 GHz 2,68 dBm -27.32 dB
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FR1 n38 / 20MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Spectrum
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2.545 GHz 2.569 GHz 1.000 MHz 2.56890 GHz -23.40 dBm -16.40 dB 2,600 GHz 2.620 GHz 100.000 kHz 2.61896 GHz 16.67 dBm -13.33 dB
2,569 GHz 2.570 GHz 200.000 kHz 2.57000 GHz -17.50 dém -4.50 dB 2,620 GHz 2.621 GHz 200,000 kHz 2.62000 GHz ~18.54 dBm ~5.54 dB
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Spectrum
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2.545 GHz 2.569 GHz 1.000 MHz 2.56892 GHz -29.37 dBm -16.37 d& 2,600 GHz 2.620 GHz 100.000 kHz 2.60805 GHz 2.11 dBm -27.89 dB
2.569 GHz 2.570 GHz 200.000 kHz 2.56997 GHz -32.34 dBm -19.34 di 2,620 GHz 2,621 GHz 200,000 kHz 2.62007 GHz -34.26 dBm -21.26 dB
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Report No. : FG082512-01B

FR1 n38 / 20MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax
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2.545 GHz 2.569 GHz 1.000 MHz 2.56892 GHz -33.15 dBm -20.15 dB 2,600 GHz 2.620 GHz 100,000 kHz 2.61893 GHz 14,95 dBm -15.05 dB
2.569 GHz 2.570 GHz 200.000 kHz 2.56999 GHz -19.36 dBém -6.36 dB 2,620 GHz 2,621 GHz 200,000 kHz 2.62001 GHz -22.01 dém -9.01 dB
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2.545 GHz 2.569 GHz 1.000 MHz 2.56767 GHz -26.10 dBm -13.10 dB 2,600 GHz 2.620 GHz 100,000 kHz 2.61038 GHz -0,32 dém -30.32 dB
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2,570 GHz 2,500 GHz 100.000 kHz 2,57965 GHz -0.21 dém -20.21 d& 2651 GHz 2,545 GHz 1,000 MHz 262110 GHz 255,92 dBm 216,92 db
- —
) v J ]

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 An38-11 of 14



seamancas. FCC RADIO TEST REPORT

Report No. : FG082512-01B

FR1 n38 /20MHz / CP OFDM / QPSK / Full RB

Highest Band Edge

Spectrum
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2.545 GHz 2.569 GHz 1.000 MHz 2.56886 GHz -23.25 dBm -10.25 dB 2,600 GHz 2,620 GHz 100,000 kHz 2.61120 GHz 0.92 dBm -29.08 dB
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Conducted Spurious Emission

FR1 n38 / 20MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

Ref Level 0.00 dem Offset 10.92 dB
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1.000 GHz 2,550 GHz 1.000 MHz 2.54981 GHz -51.41 dBm -38.41 dB 1.000 GHz 2.550 GHz 1.000 MHz 2.51378 GHz -61.61 dém -38.61 dB
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10.000 GHz 14.000 GHz 1.000 MHz 12.86289 GHz -51.27 dém -38.27 dB 10.000 GHz 14.000 GHz 1.000 MHz 13.62180 GHz -51.18 dBm -38.18 dB
14.000 GHz 18.000 GHz 1.000 MHz 15.71454 GHz -49.04 dBm -36.04 dB 14.000 GHz 18.000 GHz 1.000 MHz 16.63742 GHz -49.87 dBm -35.87 dB
18.000 GHz 27.000 GHz 1.000 MHz 26.61877 GHz -47.09 dBm -34.09 dB 18.000 GHz 27.000 GHz 1.000 MHz 26.63827 GHz -47.16 dBém -34.16 dB
p oo
Ref Level 0.00 dem Offset 10.92 dB Mode Auto Sweep
SGL Count 100/100
(@1 Avgrwr
Limit ack PABS
10 URIOUEINE—ARS nabs
| SPURIOUS_LINE_ABS_
U dem
-30 dBm:
-40 dBm
50 dBm {[— " - A
-60 dBm
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz HS6008 pts 5[% 27.0 GHz
Spurious Emissions
Range Low | Rangeup | RBW | Frequency |  Powerabs | ALi
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1.000 GHz 2.550 GHz 1.000 MHz 2.50952 GHz -51.96 dém -38.96 dB
2.640 GHz 3.000 GHz 1.000 MHz 2.64009 GHz -51.42 dBm -38.42 dB
3.000 GHz 7.000 GHz 1.000 MHz £.20297 GHz =-44.10 dBm -31.10 dB
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Frequency Stability

Test Conditions FR1 n38 (BPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage —

(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0022
40 Normal Voltage 0.0039
30 Normal Voltage 0.0031
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0022
0 Normal Voltage 0.0047

-10 Normal Voltage 0.0016 PASS
-20 Normal Voltage 0.0039
-30 Normal Voltage 0.0030
20 Maximum Voltage 0.0013
20 Normal Voltage 0.0022
20 Battery End Point 0.0039

Note:

1. Normal Voltage =48 V. ; Battery End Point (BEP) =43 V. ; Maximum Voltage =58 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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FR1n77

Peak-to-Average Ratio

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Mode FR1 n77 / 40MHz / DFT-S OFDM (dBm/MHz)
Mod. PI/2 BPSK QPSK 16QAM 64QAM 256QAM
RB Size Full RB Full RB Full RB Full RB Full RB
Channel Middle
Peak Power 27.65 28.83 29.60 29.57 29.13
Average Poer 23.00 22.90 22.80 22.7 22
Peak-to-Averavg Ratio 4.65 5.93 6.8 6.87 7.13
Limit 13dB
Result PASS
Page Number : An77-1 of 66
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26dB Bandwidth

Mode FR1n77 : 26dB BW(MHz) / DFT-S OFDM
BW 40MHz 50MHz 60MHz 80MHz 90MHz | 100MHz
Mod. PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK | PI/2 BPSK
Middle CH 38.04 48.15 60.42 79.92 88.47 99.50
Mode FR1n77 : 26dB BW(MHz) / CP OFDM
BW 40MHz 50MHz 60MHz 80MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 40.20 40.28 49.75 49.85 60.42 60.54 80.24 80.08
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 40.20 40.20 49.95 49.95 60.42 60.42 80.40 80.24
BW 90MHz 100MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 90.45 90.45 100.50 100.50
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 90.81 90.63 100.50 100.50
TEL : 886-3-327-3456 Page Number : An77-2 of 66
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